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¥ HC22263100101 RHE 2. 6534m? SRE 18. 3%
A 52 ) KB (ps) IR (p) i fRen) | HH Y% ERKE(TEQ)
ng/m?® ng/m3 ng/m? I-TEF ng/m?
; 2,3,7,8-TCDD N.D. 0.00065 0.0007 x1 0.00065
& 1,2,3,7,8-PeCDD N.D. 0.00093 0.001 x0.5 0.00046
f; 1,2,3,4,7,8-HxCDD N.D. 0.00093 0.001 x(0.1 0.000093
=
# 1,2.3,6,7,8-HxCDD N.D. 0.00046 0.0005 %0.1 0.000046
Rj‘ 1,2,3,7,8,9-HxCDD N.D. 0.00074 0.0008 %0.1 0.000074
% 1,2,3,4.6,7.8-HpCDD 0.0015 0.0028 0.0009 x0.01 0.000028
¥* OCDD 0.004 0.0074 0.001 x0.001 0.0000074
PCDDs & & 0.0075 0.014 - = 0.0014
2,3,7,8-TCDF N.D. 0.0019 0.002 x0.1 0.00019
1,2,3,7,8-PeCDF N.D. 0.00037 0.0004 x0.05 0.000018
% 2.3,4,7,8-PeCDF N.D. 0.00046 0.0005 %0.5 0.00023
j}t 1,2,3,4,7,8-HxCDF N.D. 0.00065 0.0007 x0.1 0.000065
= 1,2,3,6,7.8-HxCDF N.D. 0.00065 0.0007 %0.1 0.000065
; 1,2.,3,7,8,9-HxCDF N.D. 0.00074 0.0008 0.1 0.000074
ok 2,3,4,6,7.8-HXxCDF N.D. 0.00065 0.0007 x0.1 0.000065
i 1,2,3,4,6,7,8-HpCDF 0.0013 0.0024 0.0005 x0.01 0.000024
1,2,3,4,7,8,9-HpCDF N.D. 0.00065 0.0007 x0.01 0.0000065
OCDF N.D. 0.00093 0.001 x0.001 0.00000093
PCDFs . & 0.0050 0.0094 - 5 0.00074
&3} & (PCDDs+PCDFs) 0.012 0.023 i . 0.0021

Bk FARE(p): —oF SRR AL
W R (p): = BIIREMN 6% A I,
AW Y EikA (TEQ) : WH HaY F2,3,78-TCDD MR T iRE;
T2 R AR T A TRy, AR Y BRAE l28 HIR T

BT hZENRNEEIRAR/ Zhejiang J&A Testing Technology Co., Lid.

Muhl: HFTAE HON IR i 220 1336 5 D #: 2 /7, 310053

Add.; 2° Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 31 0053

[AHl: Website: www.jatesls.com 348 Email: service@jatests.com Hif Tel: 0571-56031800




TVl S

J&ATESTING

RS
Test Report

MEHE (Report No.): HC222631 5T, 57 (Page5of5)

ZE A RSN AR AT AR
B HC22263100201 AHE 1. 9446m? SRE 17. 0%

—em 52 ) i B (ps) e H K E (p) A Rn) | F4 YK E(TEQ)

ng/m? ng/m3 ng/m?® I-TEF ng/m?

% 2,3,7.8-TCDD N.D. 0.00062 0.001 x1 0.00062
f,'g 1,2,3,7,8-PeCDD 0.008 0.010 0.002 0.5 0.005
= 1,2,3,4,7,8-HxCDD N.D. 0.0012 0.002 x0.1 0.00012
;‘? 1,2.3,6,7,8-HxCDD N.D. 0.0012 0.002 x0.1 0.00012
ij‘ 1,2,3,7,8,9-HxCDD N.D. 0.0012 0.002 x0.1 0.00012
% 1,2,3,4,6,7,8-HpCDD 0.01 0.012 0.002 x0.01 0.00012
* OCDD 0.012 0.015 0.002 x0.001 | *0.000015
PCDDs & & 0.034 0.041 - - ‘--‘_:'6';0061

2,3,7.8-TCDF 0.069 0.086 0.002 x0.1 o 6.%086

5 1,2,3,7,8-PeCDF 0.047 0.059 0.003 x0.05 “ 0;6030

i 2,3,4,7,8-PeCDF 0.066 0.082 0.002 x0.5 ‘/. 0.041
f‘ 1,2,3,4,7,8-HxCDF 0.015 0.019 0.001 x0.1 0.0019
% 1,2,3,6,7,8-HxCDF 0.014 0.018 0.001 x0.1 0.0018
f/i 1,2,3,7,8,9-HxCDF N.D. 0.00062 0.001 x0.1 0.000062
" 2,3.4,6,7,8-HXxCDF 0.01 0.012 0.001 x0.1 0.0012
1,2,3,4,6,7,8-HpCDF 0.016 0.020 0.0006 %0.01 0.0002
1,2,3,4,7,8,9-HpCDF N.D. 0.00062 0.001 x0.01 0.0000062

OCDF 0.011 0.014 0.001 x0,001 0.000014

PCDFs &% 0.25 0.31 - % 0.058

—*%&3% %% (PCDDs+PCDFs) 0.28 0.35 - A 0.064
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